
Test Report. No. CANEC1622425813  Date: 21 Nov 2016. Page 1 of 4.

SHEN ZHEN NIKTO TAPE NEW MATERIAL CO.,LTD.

BUILD 52,ZHONGWU INDUSTRIAL ZONE,XIXIANG,BAO`AN DISTRICT,SHENZHEN CHINA

.

.

The following sample(s) was/were submitted and identified on behalf of the clients as : PET double side 

adhesive tape 9#.

SGS Job No. : CP16-069666 - SZ.

Date of Sample Received :. 15 Nov 2016.

Testing Period :. 15 Nov 2016 - 21 Nov 2016.

Test Requested :. Selected test(s) as requested by client..

Please refer to next page(s)..

Please refer to next page(s)..

Test Method :.

Test Results :.

Alkene Liang.

Approved Signatory.

Signed for and on behalf of
SGS-CSTC Standards Technical Services Co., Ltd. Guangzhou Branch.
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Test Results :.

Test Part Description :.

Specimen No.. SGS Sample ID. Description.

SN1. CAN16-224258.001 Transparent double-side adhesive tape.

Remarks :.

(1) 1 mg/kg = 1 ppm = 0.0001%.

(2) MDL = Method Detection Limit.

(3) ND = Not Detected ( < MDL ).

(4) "-" = Not Regulated.

Bisphenol-A.

Test Method :. With reference to US EPA Method 3550C:2007, analysis was performed by HPLC-MS..

Test Item(s). Unit. MDL.

mg/kg.

001.

1.0 NDBisphenol-A.
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ATTACHMENTS 

BPA Testing Flow Chart 
 

1) Name of the person who made testing: Zhihong Wang 
2) Name of the person in charge of testing: Qiong Liu 
 

Sample cutting / preparation 

Sample Measurement 

Solvent extraction 

Concentration/Dilution 

Filtration 

HPLC-MS 

DATA 

Clean-Up 
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Sample photo:.

CANEC1622425813

CAN16-224258.001.

SGS authenticate the photo on original report only.

*** End of Report ***.


		2016-11-21T15:33:38+0800
	Shenzhen
	SGS officially issued document




